
University of New Orleans University of New Orleans 

ScholarWorks@UNO ScholarWorks@UNO 

University of New Orleans Theses and 
Dissertations Dissertations and Theses 

12-17-2004 

Kinetics of DCOD Consumption by Bacterial Suspensions Kinetics of DCOD Consumption by Bacterial Suspensions 

Shirley Poliszuk 
University of New Orleans 

Follow this and additional works at: https://scholarworks.uno.edu/td 

Recommended Citation Recommended Citation 
Poliszuk, Shirley, "Kinetics of DCOD Consumption by Bacterial Suspensions" (2004). University of New 
Orleans Theses and Dissertations. 194. 
https://scholarworks.uno.edu/td/194 

This Thesis is protected by copyright and/or related rights. It has been brought to you by ScholarWorks@UNO with 
[...]
degradation. Since the stored substrate is the same as the degradable  particulate organics and 

assuming that n = 1, Equation 2.39 can be rewritten as follows: 

      
apdfs

pdmpd

XXK
XK

dt
dX

/+
=                    (2.40) 



 30

where: 

pdX = concentration of biodegradable particulate organics, mgVSS1-1 

 

Some investigators (e.g. Goronszy and Eckenfelder, 1991; Henze and Mladenovki, 1991) 

used the first order kinetics with respect to biodegradable particulate substrate utilization: 

                pdp
pd XK

dt
dX

'−=                     (2.41) 

where: 

pK '  = “first order” hydrolysis rate coefficient, day-1 

 
 
 

2.4. Role of Bioflocculation on the Removal of Particulate Organic Matter. 
 
 

As mentioned before the total chemical oxygen demand (TCOD) can be defined as the 

sum of particulate COD (PCOD) and soluble COD present (DCOD). As presented by La Motta 

et al. (2003, 2004) the PCOD is made up of organic suspended solids and organic colloids 

present in the wastewater, and the dissolved COD is defined as the COD remaining after sweep 

flocculation of the sample with zinc hydroxide. The actual theories incorporated into the 

IWA/IAWQ consensus models indicate that the removal of particulate organics from the liquid 

in the activated sludge process is a two-step process, namely, rapid enmeshment of particles and 

hydrolysis followed by oxidation. However, observations made at the University of New Orleans 

experimental station indicate that flocculation of particulate organics and their subsequent 

separation by settling plays an important role in the removal of PCOD from wastewater (La 

Motta, et al., 2003, 2004)  



 31

 

Bioflocculation is the ability of microorganisms to self-associate in a suspended growth 

environment.  Under normal operating conditions activated sludge flocculates naturally. This 

process occurs as a result of extracellular polymeric substance (EPS) secreted by microorganisms 

present in the mixed liquor (Das et al., 1993).  The effect of EPS on bioflocculation has been 

largely studied and considerable efforts have been made to understand their role in biosolids-

liquid separations in the activated sludge and solids contact processes (Liao et al., 2001). 

However, the precise role of EPS is not well understood, and contradictory studies have been 

presented in this matter.  Indeed, while Chao and Keinath (1979) and Urbain et al. (1993) 

claimed that the settling properties of the sludge are enhanced when the EPS content in the 

sludge increases, Goodwin and Forster (1985) showed an opposite effect.  

 

The most common way of describing the floc formation through polymer effects is 

polymer bridging (Busch and Stumm, 1968; Parker et al., 1970;; Urbain et al., 1993). Hogg 

(1999) described flocculation by means of polymer bridging as a dynamic process involving 

polymer adsorption, particle-to-particle collisions leading to floc formation and growth, and floc 

degradation in the presence of mechanical agitation. 

 

 

2.4.1 Flocculation Models 

 

Parker et al. (1970, 1971) proposed a rate expression describing the overall kinetic of 

flocculation in turbulent mixing. Their model expressed the net flocculation in a turbulent 



 32

environment as the balance of the opposing processes of aggregation and floc breakup. This 

model is presented next. 

                                               GnXKGXK
dt
dn

A
m

B ⋅⋅⋅−⋅⋅=                    (2.42) 

 

where X is the MLSS concentration (g/L), G the root-mean-square velocity gradient (s-1), 

KA a floc aggregation coefficient (L/g), KB a floc breakup rate coefficient (number. Sm-1/g), m the 

floc breakup rate exponent (dimensionless), and n is the primary particle number concentration 

(particles /L).  

 

Other researchers have supported the development presented by Parker and his co-

workers, e.g. Wahlberg et al. (1994), Manrique (2000) and La Motta et al. (2003). Wahlberg et 

al. (1994) presented an integrated form of Equation 2.42 for the calculation of flocculation in a 

batch flocculator:           

 

    tGXK

A

B
o

A

B
t

Ae
K

GKn
K

GKn ⋅⋅⋅−⋅






 ⋅−+⋅=                   (2.43)  

where no is the initial concentration of primary particles (numbers/L) and nt is the primary 

particle number concentration in the reactor at time t. Wahlberg et al. (1994) tested Equation 

2.6.2 with activated sludge samples obtained at different 21 full-scale facilities. Their study 

presents that maximum removal of suspended solids by flocculation was achieved within 10 

minutes under batch conditions in most cases. They expressed that a similar performance 



 33

improvement could be obtained in the field using a completely-mixed flocculation zone with a 

residence time of at least 20 minutes 

 

La Motta et al. (2003, 2004) used equations similar to Equation 2.42 and 2.43 to evaluate 

the removal of SS and Particulate COD (PCOD) in continuous flow and batch flocculators. For a 

batch reactor, operated a constant G, they presented: 

 

Xtk
O eaCaC ⋅⋅−⋅−+= )(                    (2.44) 

 

where C (mg/L) is the concentration of unflocculated particles remaining in the supernatant at 

reaction time t (min) after 30 minutes settling, a  is the residual concentration of particles 

(mg/L), k  is the reaction rate coefficient, OC  is the initial concentration of influent particles 

(mg/L), and X is the MLSS concentration (mg/L). 

 

For a continuous flow mixed reactor (CFSTR), operated at constant G, La Motta et al. 

(2003, 2004) presented the following relationship: 

 

( )
( ) Xtk

XtkaCC i

⋅⋅++
⋅⋅⋅++⋅

=
α
α

1
1

                   (2.45) 

 

here α is the recycle ratio (recycle flow rate/plant flow rate) and iC  is the concentration of 

unflocculated particles concentration in the influent to the CFSTR. 

 



 34

    
α

α
+

⋅+=
1

Ro
i

CCC                      (2.46) 

 

where RC  is the concentration of particles of the recycle sludge after 30 minutes of 

sedimentation. According to La Motta et al. (2003) iC  should be measured by mixing the 

influent to the aeration chamber and the recycle sludge in proportion to Q and α Q, respectively, 

and by measuring the suspended solids concentration of the supernatant of the mixture after 30 

minutes of settling. 

 

In a pilot plant study using a CFSTR, La Motta et al. (2003, 2004) found that significant 

removal of suspended solids could be achieved at low detention times. They found that less than 

30 mg/L could be obtained with hydraulic retention times (HRT) as short as 10 minutes, and 

88% removal could be achieved during 30 minutes of flocculation.   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 35

CHAPTER III 
 

 

3. EXPERIMENTAL PHASE 

 

 Batch reactors have been widely used to determine the biodegradation kinetics of specific 

organic compounds by activated sludge (Ellis and Eliosov, 2004). Chudoba et al. (1992) showed 

that the initial substrate-total biomass (So/Xo) ratio plays an important role in batch cultivations, 

and the biokinetic parameters evaluated at high and low So/Xo ratios can differ significantly. 

According to Grady et al. (1992) batch kinetics tests can be classified as intrinsic (high So/Xo 

ratio) and extant (low So/Xo ratio). In this research several batch tests experiment were 

performed at different soluble-substrate-biomass ratios in order  to evaluate its impact on the 

kinetics and the order of the reaction.  Similarly the consumption of dissolved substrate was 

compared using two different bacterial suspensions, the first one under normal conditions, and 

the second one with a deflocculating agent added in order to evaluate the effect of internal 

diffusion in the bacterial flocs on the removal of readily biodegradable soluble substrates. 

 

In this research biomass from a complete mixed activated sludge (CMAS) system was 

tested in sequencing batch reactors (SBR). The CMAS system used is an experimental pilot plant 

located at the full scale Marrero Wastewater Treatment Plant (WWTP). The batch reactors were 

installed at the environmental laboratory located at the Research and Technology Park of the 

University of New Orleans, New Orleans, LA. The next section presents a description of the 

experimental pilot plant, the lab experiment and 



 36

techniques used in this research, a description of the SBRs, and the series of bench-scale 

experiment performed in order to reach the proposed objectives. 

 

 

3.1 Pilot Plant Description 

 
As mentioned before, the pilot plant is located at the Marrero WWTP, Marrero, 

Louisiana, which is a 34,000-m3/d (9 MGD) trickling filter/solids contact (TF/SC) process that 

treats mainly domestic sewage. The pilot plant was built independently by other researchers in 

the team to simulate the TF/SC process existing at the Marrero wastewater treatment plant. 

 

The activated sludge pilot plant contains the following components: a rotating screen, a 

trickling filter, an inlet mechanism, an aeration tank, and finally, a secondary clarifier. The unit 

was designed for a flow rate of 7.5 m3/d (2000 gal/d) and a hydraulic retention time (HRT) in the 

solids contact chamber (SCC) that can vary between 15 and 120 minutes. Figure 4.1 shows a 

sketch of the units. Also Pictures 1 and 2 in Appendix A show an overview of the pilot plant. 

Fina l   C larifier

 S ludge    R ecircula tion 
S ludge                                           

Aera to r                                              

F rom  Primary
Cla rif ier                                                      

T rick ling  
F ilte r                                                      

T rickling Filter                                                      
E ffluen t

 
Figure 3.1 Pilot plant diagram 



 37

                                BOD (mg/ l) = 0.56 COD (mg/ l) – 2.77                         (3.1) 

 

It is important to notice that during the development of the experiments in this research, 

the pilot plant was operated bypassing the trickling filter, i.e, the wastewater was fed directly 

from the rotating screen to the aeration tank. During the data gathering process the HRT in the 

aeration tank varied between 30 and 50 minutes, and the sludge retention (SRT) time varied 

between 0.71 and 1.34. 

 

 

3.2 Laboratory Experiments and Techniques  

Four parameters were measured: total and dissolved COD (TCOD and DCOD), and total 

and volatile suspended solids (TSS and VSS). The next sections provide a short description of 

the lab procedures. 

 

 

3.2.1 Total and Dissolved Chemical Oxygen Demand 

The chemical oxygen demand (COD) is used as a measure of the oxygen equivalent of the 

organic matter content of a sample.   The COD test was selected to estimate the concentration of 

organic matter in the liquid, because it is much faster than BOD test.  

 

Retana (1999) developed a correlation between BOD and COD using a similar 

wastewater to the one used in this research. He collected samples at the three different Jefferson 

Parish West Bank WWTPs namely Marrero, Harvey, and Bridge City. This correlation is:  

 



 38

 
  

 
The COD values are, in general, higher than BODs because more compounds can be 

chemically oxidized that can be biochemical oxidized. To perform the COD tests was used 

Method 5220C of the Standard Methods (APHA, 1998 ).   

 

To perform the dissolved COD samples were flocculated chemically by adding, to a 100 

ml wastewater sample, 1 ml of zinc sulfate solution, and sodium hydroxide solution until it 

reaches a pH higher than 10.5. The new solution (wastewater sample, Zn and NaOH) were 

mixing vigorously with a magnetic stirrer of 20 mm long for approximately one to two minutes. 

After few minutes, the sample was allowed to settle; very carefully 25 ml were taken of the 

supernatant with a pipette and then passed through a Hach No. 30 glass qualitative filter paper 

with a pore size of 0.45 µm using vacuum filtration. The dissolved COD of the sample was 

defined to be the COD of the supernatant filtrate. APHA (1995) section 5220B. 

 
 
 
  

3.2.2 Total and Volatile Suspended Solids 

The TSS test is used to measure and quantify the amount of solids suspended in a specific 

sample. Method 2540 D of Standard Methods (APHA, 1998 ) was used to perform the Total 

Suspended Solid (TSS) tests. After filtration, the solids remaining in the 0.45-µm pore size filter 

paper were dried at 103o C + 1o C. Volatile suspended solids (VSS) were ignited at 550o C as 

indicated in Method 2540 E of the Standard Methods (APHA, 1998). The solids remaining 

represent the fixed fraction, and the volatile fraction 

of the sample is represented by weight lost. 



 39

 

3.3 Description of the Batch Reactors 

The batch reactors are 11.45 x 11.45 cm (4.5 x 4.5 in) square beakers with a total capacity 

of 2000 ml. Five square Phipps & Bird’s B-KER jars with a sampling port located at 10 cm 

settling-distance level were used in the experiments. This beaker jars are molded of strong, 

durable 0.635 cm (¼ inch) thick acrylic; their  square shape provides thorough mixing action, 

and the valve-controlled port allows the gentle withdrawal of the sample without the need of 

raising the paddles of the jar mixer.  A six-paddle Phipps & Bird jar stirrer was used to provide 

mixing in the reactors.  This lab instrument is equipped with six stainless steel rectangular flat-

blades of 2.54 x 7.62 cm (1.0 x 3.0 in) that rotate in a horizontal plane about the centerline of 

their length. These paddles are spaced six inches apart and are adjustable to a maximum depth of 

nine inches. The bottoms of the paddles, during the tests, were placed approximately 5 cm (1.97 

in) above the bottom of the jars. The tester uses a reliable electronic motor control system that 

offers regulated variable speeds of all paddles simultaneously, from 1 - 300 rpm, with the exact 

speed clearly displayed on a digital readout. The speed used for these experiments was 37 rpm. 

 

One of the five reactors operated without oxygen as a control unit. The initial conditions 

of each analysis were measured in this reactor. Oxygen was distributed to the other four reactors 

through a 3.2 mm (1/8 in) diameter plastic clear air line tubing using air diffusers. The 3.81 cm 

(1.5 in) long (with adapter) and 1.524 cm (0.6 in) diameter  porous diffusers were placed at the 

bottom of each reactor to maintain complete-mixed conditions and an adequate oxygen level in 

the reactor to ensure aerobic conditions.  

 



 40

During the development of the experiment the dissolved oxygen (DO) was measured 

using a fisher scientific accumet ab40 oxygen meter.   The pipes and the diffuser were arranged 

so that similar DO level were measured in the four reactors; typical DO measured values ranged 

between 2.5 and 6 mg/L. Figure 4.2 shows and overview of the batch reactors and the air supply 

system. 

Air difussors Air difussors

Laboratory
System Oxygen

Clear Air 
Tubing

Clear Air
Tubing

 
Figure 3.2. Batch Reactors 

 

Activated sludge samples  were collected from the SCC at the Marrero pilot plant, and 

transported to the environmental lab in less than 40 minutes. Once at the lab these samples were 

analyzed for TSS and VSS. To run the batch experiments the activated sludge samples from 

Marrero (ASSM) samples were diluted with an artificial wastewater. The artificial wastewater 

was prepared by mixing dechlorinated water with a known concentration of a soluble substrate. 

Sodium acetate and methanol were used as two different source of carbon to simulate the 

dissolved substrate on the wastewater. The dechlorinated water was prepared by filtering tap 

water through a sand filter and an activated carbon filter. About 5 liters of working solution were 



 41

prepared for each experiment (about 1000 ml were poured in each batch reactor) by mixing 

different amount of artificial wastewater and ASSM according the desired concentration in the 